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1. SAMPLE DESCRIPTION Ff i ffiA:

Sample Name: Charging Case Sample Model: HA-DET
FE i 44 PR T RS
Manufacturer: Dongguan G.K Technology Co.,Ltd.
)3 P ARIEETK AR R A A
Address of manufacturer: | 4F,No.7,Dong’er St., Xingfa Rd.,Wu’'sha,Chang’an,Dongguan China
435 523860 ‘ \
AR RS K RS R R 7 S0k
Factory: Dongguan G.K Technology Co.,Ltd.
T RIEETKIRHA R A A
Address of factory: 4F ,No.7,Dong’er St., Xingfa Rd.,Wu’sha,Chang’an,Dongguan China
T Hiht 523860
R ARFE T K ZEG MR IR 4 7 S0k
Battery Nominal 3.7V (Built- | Rated Capacity: 250mAh/ Trademark: JvC
Voltage: in Battery) | sz 4 it 0.925Wh | 7ifhr
HL bR AR L
Standard Charge | 5V=250mA | Maximum Charge 5V=250mA | Charge Limited | 5.25V
Current: (IN PUT) Current: (IN PUT) Voltage: (IN PUT)
Pt 78 HL FELR R OR TS L LR 78 L PR A B
Standard 125mA Maximum 250mA Discharge Cut- | 3.2V
Discharge Discharge Current: off Voltage: (Built-in
Current. BT LA Bk E | Batery)
P HE T HE FELR
Cells Number: 1PCS, (1S | Cell Model: 501340 Cell Rated 250mAh
B SN 1P) O Capacity:
FEL RS E 2
Date of first receipt of
samples: 2025-03-14
AR A H 3
Date of Test. 2025-03-14~ 2025-03-26
For i = 35
Date of second receipt of
samples: 2025-03-26
55 R AR )
Written by Checked by Approved by
22007 I ) 7
Gl I ek

A ZEE MR ERLE AB-AB-004-a
ik FHRERARNTERERBHERRARYME2SREHRE=ZT A XA 401, 402 Hotline
FL1%:(86) 755-26066126 BR#5: service@anbotek.com d 400-003-0500

www.anbotek.com.cn

I A TN

" N



Anbotek

Report No.: 1812C50098312711 Page 3 of 16
productsafety WEHE.  1812C50098312711 % 3 B4t 16 T

2. REFERENCE METHOD % J5 %
UN "Manual of Tests and Criteria" Eighth revised edition ST/SG/AC.10/11/Rev.8/Subsection 38.3
B E CRIGAFRAETEY 55 )\ BT hi 38.3 41

3. EQUIPMENT LIST ¥ #7E B

Name of equipment /Model

e ikitee)

Battery charging and discharging system
CER B GRS

Altitude Simulation Testing Machine
AR e 3 A s R A

High Fast Temperature&Humidity Chamber
PRd R AL A

Vibration Testing Machine

PR ALEHL

Shock Testing Machine

Bt o &

Short Circuit Testing Machine
R IR AL

Battery Internal resistance

H 7t P BEL A

Battery Extrusion Testing Machine
CERI kY AR AR v

DC Power Supply

ER/TEERT

Electronic loading

HLF fa 8K

Multimeter

VENIEE:S

Electronic Balance

St
Data Acquisition/Swith Unit
i R SRAX

4. ENVIRONMENTAL CONDITIONS OF THE TEST *#5%1F

Temperature: (20+5) °C R.H.: (25~75) %RH

5 AHXTHRE
F=ZERNERBERAR AB-AB-004-a
ik FEARINTELEMPHERKE XYM E2SERE=ZT I XA 401, 402 » Hotline
FH1%:(86) 755-26066126 Bi#E: service@anbotek.com < 400-003-0500
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5. TEST ITEM AND CONCLUSION 51 H & 4518

i

Page 4 of 16
4 70 316 W

ITEM SAMPLE NUMBER STANDARD CONCLUSION
T H PS5 PAT b itE g5
T1 Altitude simulation & 554 %wﬁ’@ﬁ%ﬁ
A E (IR
T2 Thermal test #uilis, FRAEFY 28\ &
1T HR 38.3 kRt
T3 Vibration &3] B1~B5, B6~B10 sk
N The sample has
T4 Shock
Shock ik 1S/TFéSGg°~C-1 0/ | passed the items
T5 External short circuit #1355 1% ev. of UN "Manual of
Tests and
T6 Crush /& C1~C5, C6~C10 Criteria" Eighth
revised edition
T7 Overcharge T E 7 H B11~B14, B15~B18 ST/SG/AC.10/11/
- Rev.8/Subsection
T8 Forced discharge 5l il . C11~C20, C21~C30 38.3

i8] Notes:

B1-B5. B11-B14

B6-B10. B15-B18

C1-C5

C6-C10

C11-C20

C21-C30

N ER AN R 78 A A FUIRAS B AR T 2L

Batteries at first cycle in fully charged states

N 25 A7 80 A 1 e 4 e HURAS R FL v 4

Batteries after 25 cycles ending in fully charged states
R A TR S 50% BT A e 25 SR A 1 r it
Cells at first cycle at 50% of the design rated capacity
9 25 NFRBCEE NS 50% B HAE A B RAS I Ut
Cells after 25 cycle at 50% of the design rated capacity
N AN R Y T A TR RUIR AR Y HL

Cells at first cycle in fully discharged states

N 25 A FRTBCR A G S8 AR RAS 1 L

Cells after 25 cycles ending in fully discharged states

FL1%:(86) 755-26066126

BN FE: service@anbotek.com

%

F=ZERNERBERAR AB-AB-004-a
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6. TEST METHOD il 77 7%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M4-M,) / M1x100
Where M, is the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS R R B ZH S AT I8 T.1 28 T.5. 5% T.6 A1 T.8 SAd A A 5 Ak (¥ rh b i it
Ho W56 T.7 WTLME SRR T4 2 T.5 P Al BRI it 20 4T, DME IR 78 MO i
e .
Ji R A B T R S
ﬁi?ﬁ%(%)z (M1-M2)/M1 *100
A My I HT BT, My &5 )a & . B R AN S R P s B, B e i ik

Mass M of cell or battery Mass loss limit

AL ER VB2 T & M Jr A R IRAE
M<1g 0.5%
1gsM<75g 0.2%
M>75g 0.1%

Test T.1 Altitude simulation

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature (20 £ 5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

R T = A
TGS FLI R FEBZE SR TR 75 TR T 11.6 T IRAIEASEIRE (2045°C) MAFIE /> 6 /M.
WERTCEN . TR O, JoRiZRANTGEE K, I AR MRS H i el r i 2 A 6 T e
AT HAEATIX RGBT ) 90%,  FIAT il A B AR 5riX — 225K . A R BRI ESRAE H T 78 4
JC PR PR 2 6 FE b AT PR L 4

Test T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

R T.2

TR R M PRV 2H B S AE TR I T B 5 T 7242°C B AT /D> 6 /N, FE AR TR0 B A T -
402°C HIFFAF FAFIE /D 6 /NN o AN H S i B0 B2 2 T R e KIS [R) [RJ R g 30 73 b e BE S EAT
FERE 10 K, FEE T I O AV E N BGR BE (2045°C) FAFIL 24 /Mo 0F 3 KA Bt AT b A,
T T R R P IS [ 2270 N g 12 /N

Rl=EE N ERAS AB-AB-004-a
ik FEREARINITELZEMBHERRARIMMK2SEHRE=ZT I XA 401, 402 »\ Hotline
. 1%:(86) 755-26066126 BR#E: service@anbotek.com - 400-003-0500

www.anbotek.com.cn
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WERTCE TR TH AR ERERATCE K, IF HAR SR fit B At A6 A (T i L
AT HAEBATIX— R AT R 90%, HA I RIAFSIX — 2K . ARSI ERAE T e 4
TECRER S AR 16 Tt AT Lt 2

Test T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal
face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 g,, occurs (approximately 50 Hz).A peak acceleration of 8 g, is
then maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 g, occurs (approximately 25 Hz). A peak acceleration of 2 g, is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire during the test and after the test and if the open circuit voltage of each test cell or
battery directly after testing in its third perpendicular mounting position is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

R T.3 #R3h

RV AT A K T TR &, (H SRR BEAS R B RO T ABUA BEHER AL 1R . RSN
IESZITE, REIRSR 7 52280 200 2%, FERIE] 7 5722, #5715 rdh . X—4RE)IE A0 =
ANFH LA B RO 2 28 N R — T R B AT 12 9k, AR 3 /BT o A —ANIREN 7 ] 0 20 i ]

He

PERS BT, BT AL 12 T Ag AT fib ] CRRIBANR A, RS 12 T30 %
ORIt CRAYIAD) A A .

XA N AL N7 BRRETT AR, DREF 1 go FIBCRINERE, ERIMARIAS] 18 k. R)EHIRIE
TREFE 0.8 22K (B2 1.6 2K , JREINIR BRI BRI L S 8 g, FIRLIN 50 #2%) - Fix
KIEFLORFFLE 8 g ELEIFIHRIEINE] 200 2% .

PRI N7 BF280T 06, ORER 1 9o RIBORIIER L, ELRIARIA R 18 2%, SRJe R IR DR A2
0.8 =K (EMTHE 1.6 Z2K) IFHINAR BB K INIEREIL R 2 g, HIHRLIN 25 #h2k) o R KINid
TRFFAE 2 g, ELEIIRIGNE] 200 2% .

i AAE TP AR B EHP R TERA . TCRERATCEE K, I HAEAM e H it o H 2 A 5
=R E R R e S EIAS B TR S AN TR AT I — i TR T 90%,  FRIB AT LA
HIRF S ATESR A R HL IR B BESRANIE T 58 AT RIR 2 AR s v b AT e 4

Test T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,, and pulse duration of
6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 g, and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

RNZEENRBERLE AB-AB-004-a
i FREAFRNTERRMAHEERERYAK2SERE =TI XAK 401, 402 N\ Hotline
B11%:(86) 755-26066126 BN FE: service@anbotek.com o 400-003-0500

www.anbotek.com.cn
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3 Minimum peak acceleration Pulse duration
Battery fits M T By e ]
150 gn or result of formula
150 gn 8L A FIHE
Small baf[teries 100850 6LnS
NS Acceleration JIIi# % (gn)= \/(—E’j 6 =t
mass Jii & *

whichever is smaller BUE {8 #5703

50 gnor result of formula

50 gn AT
Large batteries 30000 11 ms
KA HL b AH Acceleration HII#E (gn)=. || ———=— 11 =8
mass il & *

whichever is smaller BUE {8 &5 /> %

* Mass is expressed in kilograms Jii & .47 T 7

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

R T.4 s

T R b A P L 2P 8 ] S R K T AR BRI b, SCBR S R e FL T P I AT 22 T

BEAS RN 2 BRI EE 150 g MBKMHRFEEIT F] 6 AP IEsZPrhdi. AL, KB RIBAIL =
B RIGEE 50 gn AR FFERS 18] 11 = AP0 BB

BN FEL I R 32 P TE 52 I ety PR e R B2 MR T i A ) T i /N P2 R Jhkrr R 22 6 (1] 6 22
F, KA K RFEE (8] 11 2280, PLE A T35 1E 1 SRR FE S R

B H B R I ZH 20 E — AN A L T R B R 2 e T S IRE AR T M 252 = ikiils, R AE SR
WM&z =y, BILEZ 18 .

WERTCEIN . TR o, JoRZRATGEE K, I AR NS0 F i Bl r i 2 7 6 5 T Fe
AT HAEHATIX— I BT R 90%, HIBAHIMAH IR GIX — 2K . ARHEMZERAEH T %4
JECFEARAS e AT LA .

Test T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

W5 T.5 AN
XTI B AL, RO — Beb BRI A], 3 A58 I i 2 i 3 2 ) B AR E i B2 5744°C,
T BT[] () R T gt B Rt 2L ) DR/ N R v, S T I AN RF RIS 8] SN PAPRAl A S . A JGiEIEAT

Rl=EE N ERAS AB-AB-004-a
ik FEREARINITELZEMBHERRARIMMK2SEHRE=ZT I XA 401, 402 »\ Hotline
. 1%:(86) 755-26066126 BR#E: service@anbotek.com - 400-003-0500

www.anbotek.com.cn
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M VEAl,  DU/NTRY Rt /N Y R s A ) 5 B ) 2 2520 6 /N, KR e gt A DK AR e b 2 Y 2 B P ) 7 22
A2/ ARG, HIEFE AL RTE 57+4°C N A AMEBE/NT 0.1 BRA I RS 5% 1

KRB SR RLAE B B R I A MR IR S [ 1] 57+4°C JG 4k 2/ 1 /e, B7E KA Bt 2H (115
N ANSE IR R A 1R T R A e e LTI 8 0 2 — IR ORI T % A

TR AT B B BN 257040 24 TR B L

RSN TER A 170°C, I BAERKIE R Aliim 6 /N oA ERR, Jolk, Hiit
AN R AT & A TR

Test T.6 Impact / Crush

Test procedure - Impact (applicable to cylindrical cells not less than 18 mm in diameter)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

Test procedure - Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18 mm in diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until
the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed
170°C and there is no disassembly and no fire during the test and within six hours after this test.

R4 T.6 f i/ Ik

R r—Hdy GEH T ERANT 18 Z KB TE i)

T R B SR R A D AR TR B, — R 316 BUABE IR RN/ ke b0y, ANFEELAE 15.8
2K £01 2K, KEZRD6HXK, sifimkmtR, MoF2KE. KB—H91 T £01 T
FOEHEM 61 + 2.5 JEOK ALk vk BN AR AL, A — AN LTI BER A L 0] A S [ 7 f /)
0 2 L PTE B N DAY . ELPUE BUETE T 5 SIS ER K SRR R 90 VR T

R e, PV S PEER TP AT I SRS E SR O EAR 15.8 22K £ 0.1 22K 5 #h 3R
PO B ik R A2 — i

ISR —P . CEM TR, 4%, Wm/Adn i BN T 18 2RI AT i)
K r s L FR TS PR AT 2 B, 5 I REIZATICR, (R 58— M% Al BRI K209 1.5
JERIAD o HEIFFEEEAT, BERMBILAN =g —:
(a) Jaine)fyaiks) 13 T4 +0.78 T4k
(b) HhATHE R FEED 100 2Z1K; B
(c) HMARTEIL B R IR E ) 50% LA L.

—HIEBIRCRIE Ty, TR 100 Z2ARECE %, s A &2 Ik R L) 50%,  RIVATRER S 77 -

1=

A -
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BRAE IR B R Tt L A5 B PR — TRt s o L1/ T 2 Pt 2 AP IR T B s o (BT FRL BN I
O\l LA 7 A

FEASBURE F I B L S — B IRk e R QRN EE 6 /NI o 106 A FH 2 T AR il At
BRI A Lt B L AT

RSN IR A 170°C, I HAEWI I RE kB )5 6 /N JCfR . ERiR, Toildk, Hit
AL BT S A THEDR

Test T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
R T.7 WLERH
72 P FEL I A 2B A 1 i S U FR) B KRR 78 R AR B P % ik R /N RS 2 R
(a) i3 m AW A Fe L AN KT 18 AR, 6 0 i /) FEL S V2 2 R e K7 FL P I ) P 9 2 22 4R
PRI U INE
(b) i3 P AU Fe H FEL S KT 18 RIS, 300 ) e /) FEL S N g b K 7 L RS ) 1.2 i
PRI AR B2 T R4, BEAT IR I (] R 24 /N
Al 78 VA AR RS T R ANAEG S 7 RN TR, oK, BIRFA ARTEK

Test T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

PR T.8 sl

AN FIB NAEPR BEIR L  5 12 AR LA FRL G A TR A IR FLUR AT A1 7 4 0 AR R PR 2R A T
SHR AT o

T 2 DR /NN L F) FELBEL A7 ey 5 kg RV R G, B4R 2 B IR . A RV AT
TR, RO TE] (/N AT HUBRUE A BB AR IR B FER. (22 8)

JiR e B AT A R A A AE IR AR T AR S5 7 RN TR, Toek, RIFFE ARTEK .

Rl=EE N ERAS AB-AB-004-a
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7. TEST PROCEDURE lli{#2 /7

Marking %5 7341

Pretreatment b3

v
v v v v

B1~B5, B6~B10 C1~C5, C6~C10 B11~B14, B15~B18 C11~C20, C21~C30

v

Altitude simulation

R
v

Thermal test

156 v v v
v Overcharge Forced discharge
Crush & . .
ulE; |
Vibration #z) HErH s b 7 P

v
Shock i

v

External short circuit

A1l

¢ v v v

'

Analysis %4 4b P

Rl=EE N ERAS AB-AB-004-a
ik FEARNITEREMAHERRTRYIRE2SREHE=ZT A XA 401, 402 » Hotline
FL1%:(86) 755-26066126 BN FE: service@anbotek.com = 400-003-0500
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8. DATA M E ¥
T.1 Altitude simulation = 541

Sample Pre-test iR AT After test It J5 Mass | Residual
> nN e = Mass Voltage Mass Voltage ﬁl;s_s | OC,%/ RZ:S uits
I TR e T o s J\%/g i Ijﬁ(;)) & iR

B1 28.332¢g 517V 28.328g 5.15V 0.01 99.61 Pass @it

B2 28.2369g 5.17v 28.2269g 5.16V 0.04 99.81 Pass @it

B3 28.270g 5.18V 28.249¢g 517V 0.07 99.81 Pass it

B4 28.247¢g 517V 28.245¢g 5.15V 0.01 99.61 Pass ifiid

B5 28.269¢g 517V 28.247g 5.15V 0.08 99.61 Pass @it

B6 28.2369g 5.18V 28.221g 517V 0.05 99.81 Pass @it

B7 28.304g 517V 28.282¢g 5.15V 0.08 99.61 Pass it

B8 28.2849g 5.18V 28.270g 517V 0.05 99.81 Pass ifiid

B9 28.253¢g 517V 28.231g 517V 0.08 100.00 Pass @it

B10 28.329g 5.17v 28.3169g 517V 0.05 100.00 Pass @it
Requirements Z3R:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure.Blli)5, #mICEIN. THA . oA, TRERAMTCE K. F HEA RS f il B b 4 7
B0 5 T f AN T HAE AT I — G0 AT K 90%.

T.2 Thermal test F il

Sample Pre-test iR AT After test iR J5 Mass | Residual
) nN o = Mass Voltage Mass Voltage ﬁlaosf A %C%/ RZeS ults
R TR [ e [ T )\%/3 i J/(;/o) & RPN

B1 28.328¢g 5.15V 28.315¢g 5.08V 0.05 98.64 Pass ifiid

B2 28.226g 5.16V 28.220g 5.07V 0.02 98.26 Pass @it

B3 28.249¢g 517V 28.2249g 5.07V 0.09 98.07 Pass @it

B4 28.245¢g 5.15V 28.2429g 5.06V 0.01 98.25 Pass it

B5 28.247¢g 5.15V 28.228¢g 5.08V 0.07 98.64 Pass ifiid

B6 28.221g 517V 28.215¢g 511V 0.02 98.84 Pass @it

B7 28.282g 5.15V 28.2679g 5.10V 0.05 99.03 Pass @it

B8 28.270g 517V 28.2649g 5.08Vv 0.02 98.26 Pass it

B9 28.231g 517V 28.2209g 5.09V 0.04 98.45 Pass ifiid

B10 28.3169g 517V 28.308g 511V 0.03 98.84 Pass @it
Requirements Z3R:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure i /5, FEMEBIR. THER. oA, oI K. I B B el b4l /e
PRI E B TT I AN T HAE#EATIX — 56 A HL ) 90%

F=ZERNERBERAR AB-AB-004-a
itk THRARNTEREMBEHFERRH XY AE2ERHE=ZT U XA 401, 402 Hotline
FH1%:(86) 755-26066126 Bi#E: service@anbotek.com < 400-003-0500
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T.3 Vibration #z3)
Sample Pre-test Wl After test A5 Mass Residual
> nN o = Mass Voltage Mass Voltage ﬁﬁsg A %C%/ RZeS ults
FE g [ T [ T )\%/3 il J/(;A)) Ja LS
B1 28.315¢g 5.08V 28.309¢g 5.05V 0.02 99.41 Pass it
B2 28.220g 5.07v 28.212g 5.05V 0.03 99.61 Pass it
B3 28.2249g 5.07v 28.210g 5.04V 0.05 99.41 Pass it
B4 28.242¢g 5.06V 28.225¢g 5.04V 0.06 99.60 Pass i@t
B5 28.228g 5.08V 28.220g 5.05V 0.03 99.41 Pass @it
B6 28.215¢g 511V 28.211g 5.08Vv 0.01 99.41 Pass it
B7 28.2679g 5.10V 28.2569 5.07v 0.04 99.41 Pass i
B8 28.2649g 5.08V 28.2469g 5.08V 0.06 100.00 Pass @it
B9 28.220g 5.09V 28.2169g 5.09Vv 0.01 100.00 Pass @it
B10 28.308g 511V 28.300g 5.09vV 0.03 99.61 Pass it
Requirements Z3K:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure i /5, FEMEBIR. THER. TOfA. TCRERATER K. I B B bl bl 7E w
BRI E T AN T AR AT IX — 56 A HL s Y 90% {
A
T.4 Shock il
Sample Pre-test JIi Al After test a5 Mass | Residual
Y 21 o = Mass Voltage Mass Voltage ﬁlﬁosg ;cc- %U%C%/ E R;sm%ts E
FE b2 e i o i J\%/S il /(;/0) It 4] o
B1 28.309¢g 5.05V 28.2969g 5.03V 0.05 99.60 Pass @it
B2 28.212g 5.05V 28.210g 5.03V 0.01 99.60 Pass it
B3 28.210g 5.04Vv 28.208g 5.03Vv 0.01 99.80 Pass jdit
B4 28.225¢g 5.04Vv 28.214g 5.03Vv 0.04 99.80 Pass it
B5 28.220g 5.05V 28.198g 5.03Vv 0.08 99.60 Pass it
B6 28.211g 5.08Vv 28.209¢g 5.07v 0.01 99.80 Pass it
B7 28.2569g 5.07v 28.233g 5.06V 0.08 99.80 Pass it
B8 28.2469g 5.08V 28.239¢g 5.07v 0.02 99.80 Pass it
B9 28.2169g 5.09v 28.19%4q 5.09vV 0.08 100.00 Pass it
B10 28.300g 5.09V 28.298¢g 5.07v 0.01 99.61 Pass it
Requirements Z3R:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. The open circuit
voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior to
this procedure i), #MEBR. LTHER. MR, ToRRFTGR K. I HAA L0 bl i 4l 7E
65 BT i AN T AR AT X — 108 A FBR 1 90%.

F=ZERNERBERAR AB-AB-004-a
itk THRARNTEREMBEHFERRH XY AE2ERHE=ZT U XA 401, 402 Hotline
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Sample No. Max. surface temperature (°C) Results
FE a5 R 1H] e e i g5k

B1 57.3 Pass il

B2 57.3 Pass il

B3 58.3 Pass i

B4 58.5 Pass iffiif

B5 58.6 Pass il

B6 57.5 Pass jijd

B7 58.5 Pass jijd

B8 57.2 Pass ji il

B9 58.3 Pass j#jd

B10 58.4 Pass ifiid
Requirements %3R:
Test sample exteral temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. JRFE 5 2 i 5 B A #d 170°C, ik
H5MRJE 6 /NS A TG, o, ik K.

T.6 Crush ¥ )&
Sample No. Max. surface temperature (°C) Results
FE g % 1H] ¢ el B RS

C1 23.6 Pass il

C2 24.4 Pass j#id

C3 23.4 Pass i

C4 24.1 Pass j&#id

C5 24.5 Pass ifiid

C6 24.3 Pass @it

C7 23.1 Pass j#id

c8 24.7 Pass @it

C9 24.8 Pass i#id

C10 23.6 Pass jfid
Requirements Z3K:
Test sample exteral temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. JRFE 5 2 i iR 5 A 170°C, ik
H5IRAE 6 /NS oA e, oK.

F=ZERNERBERAR AB-AB-004-a
ik FREARINTEZEMRBHEEHARYEK2SEHE =TI RAK 401, 402 Hotline

FH1%:(86) 755-26066126 Bi#E: service@anbotek.com

< 400-003-0500
www.anbotek.com.cn
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T.7 Overcharge it 75 Ha
Sample No. Results
FE il G g5 R
B11 Pass j&@id
B12 Pass @il
B13 Pass it
B14 Pass il
B15 Pass @it
B16 Pass it
B17 Pass ifiid
B18 Pass ifiid
Requirements Z3R:
There is no disassembly and no fire during the test and within seven days after the test.#F i /£l i # A1
WIS 7 RN TChE. oK.

T.8 Forced discharge & il i .

Sample No. Results
EEE RS 2P S

C11 Pass i)
C12 Pass it
C13 Pass il
C14 Pass ifiid
C15 Pass i
C16 Pass i
C17 Pass @it
C18 Pass i
C19 Pass it
C20 Pass il
C21 Pass i
C22 Pass i#id
C23 Pass i#id
C24 Pass ifiid
C25 Pass ifiid
C26 Pass ifiid
Cc27 Pass ifiid
C28 Pass il
C29 Pass @i
C30 Pass @il

Requirements Z3K:

There is no disassembly and no fire during the test and within seven days after the test.#¥ 5 7&K - A0

M5 7 RNTERRE. e,

A ZEE MR ERLE AB-AB-004-a
itk THRARNTEREMBEHFERRH XY AE2ERHE=ZT U XA 401, 402 Hotline
Fi%:(86) 755-26066126 HifE: service@anbotek.com 2 400-003-0500

www.anbotek.com.cn
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9. PHOTOS OF THE SAMPLE ¥f 5 8 B

Battery Hijhzil

[

L e A

L Hrﬂ\i h.ﬁ‘l‘-h||‘h|||h:|\‘ “I‘ |

a9 201 2 3

Photo 1 E A 1 Photo 2 E K 2

Photo 3 & K 3

Cell HLE

Photo 4 E K 4 Photo 5 B A 5
=GB HE R 28 AB-AB-004-a
ik TRARNTEREMBAHEREHRTRYME2ERmE=T I KA 401, 402 Hotline
Fi%:(86) 755-26066126 ERf5: service@anbotek.com 400-003-0500
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DECLARATION

L

1. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: 401, 402, Building A, Hourui No.3 Industrial Zone, No.2 Kaicheng Road,
Hourui Community, Hangcheng Street, Baoan District, Shenzhen, Guangdong,
China.

DA S s PRI A I e 43 PR 22 7]
Hudik: TR RN 5 2 XU AT E S H A XL 25 )5 i 58 = Tl IXAHR401. 402

2. This report shall not be revised and deleted.

A A BB ORI R -

3. The test results presented in this report are only relevant to the test sample.

A it B AR 6 2 RN AR A A K

4. As specified by the client, this report is transformed from Original report
1812C50098312701, which is issued on April 25, 2025, no new test item is involved.
The battery photos and the sample model has been changed in this report has not
changed the key materials, product design and production process of the samples
in the original report, nor has the production plant changed.

MR 2R, AR 21812C50098312701 AR B4R 15, SRR 45 & T-20254204 H 25
H, AW LRI o AR rPAREE B A0 i 5, A8 R 3 SR A
ORI SRBEATRE, PR BRI AE T, A R

5. This report shall not be published as advertisement without the approval of
Shenzhen Anbotek Compliance Laboratory Limited.

AR AERGIRIYN AN A A PR =] B v e i o0 F AR T EAL . T 52 H

6. This report shall not be copied partly without the written approval of Shenzhen
Anbotek Compliance Laboratory Limited.

BrRARA AR, 75 W TCIR I 2 A A A R 2 =] A5 Tt AR i o A0 = il

7. The data in this report will be synchronized with the corresponding national market
supervision and management departments and cross-border e-commerce
platforms as required by regulatory agencies.

AR A R N MR MUA R, (R0 S S 5K T 3 B A B ) RS B LR T B

-- End of report --

R -
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